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Spare part list for DH1710

No Part name Chinese name Specification Q'ty Material price
1 [lock rod HiFF125L 1
2 |pin EHEE ®5*%32 1
3 |O-ring OJ¥ ¢l $18*8 2
4 |Headstrong #ksL110K 1
5 |lock rod cover WIFFEL25L 1
6 |Spring BFFsEE125L 1
7 |[Washer BTEE 32%17*2/125L 1
8 |Screw 7 EiEET M10*65 6
9 |washer SRR 10 6
10 |spring lomE110K 6
11 |O-ring OJ¥ Il 60*2 2
12 |ram hammer cover HWHELLIOK 1
13 |ram hammer JHSEFF110K 1
14 |Damper IRER 47.5%66.5*14.3 1
15 |O-ring OJ¥ Il 26.7*3.4 1
16 |Aluminum Sleeve $BOE110K 1
17 |Split Sleeve FOE65A 1
18 |Split Sleeve cover FOEER 64.5*67.5*27.5 1
19 |Washer REE 57.5%68.4*2 2
20 |Damper HIRIR 58*68%9.3 1
21 |Cylinder House $EER110K 1
22 |Seal Look Hex. Socket Hd. Bolt R 7SEBIBET (T 1Y) M8*40 4
23 |Cylinder SHEI65A 1
24 |piston seal TEEFEE65A 1
25 |Piston Pin TR 12*44 1
26 |Piston $RIEE ®45 1
27 |Connecting rod EFF65 1
28 |Oil ring L EHEB80D 1
29 |Bearing 6205-2RS L3P 6205 1
30 |Bearing Board 6205RS AH7EEHR\6205, 65A 1
31 [Seal Look Hex. Socket Hd. Bolt R 7SEBIBET (T 1) M5%22 6
32 |range ring HEEE 25*12.5 1
33 |woodruff key R 4*6.5*16 2
34 |Gear 63 RiGE63L5 1
35 |Bearing 6302-RS L3P 6302 1
36 |Cover 380D 1
37 |Seal Look Hex. Socket Hd. Bolt R7SEBIBET (T 1Y) M6*25 6
38 |Bearing 6201-2RZ LS 6201-RS 1
39 (Gear 37 Fii5% ( 80D) 1
40 |Seal Look Hex. Socket Hd. Bolt X ERSLH 7 EEET M6*14 2
41 |Bearing 6001-RS b\ 6001 1
42 |gear box HESFF110K 1
43 |screw BIUEET ST3.9*16 9
44 [Handle holder FHR80D 1
45 |Seal Look Hex. Socket Hd. Bolt R7SFIBET (1 34) M5*18 4
46 |screw BEET ST4.8*25 2
47 |Cable Sleeve EB4EFE90A 1
48 |cable 345 1
49 |Switch FF3£65 1




50 |Capacitance Ba 0.33pF 1
51 |Cable board FE4EIEIR26E 1
52 |bearing Bl 6203 1
53 |circlip for hole FLA R MR ®40 1
54 |housing #15580D 1
55 [Stator TEF110K 1
56 |spring SRS 6
57 [screw BIEsT ST4.8*60 2
58 |armature #F110K 1
59 |brush RIZEEE80D 1
60 |Brush Holder RRIZE60 2
61 |Coil Spring BETS 2
62 |carbon brush Lol 6*16*24 2
63 |screw BIEsT ST3.9*12 4
64 |Bearing hold HERE 6201 1
65 |bearing EhiE 6201 1
66 |bearing cover R ER125L 1
67 |washer VAR 11.2*17.5*0.5 1
68 [fan XH125L 1
69 |washer FREEE P12 1
70 [nut VA=Y, M12*1.25 1
71 |wind scooper SXE80D 1
72 |buttom J5E80D 1
73 |washer S D6 4
74 |washer FREEE »6 4
75 |seal lock hex.socket Hd.bolt 7S] M6*75 4
76 |needle bearing IREHHE NK18/20 1
77 |bearing cover TREHMEENR 34*2.3 1
78 |washer FREEE »8 1
79 |screw Spav:ElEd) M8%*30 1
80 |crankshaft {REM80D 1
81 |oil seal JHEIEI80D 1
82 |Oil house #H;H=80D 1
83 [seal lock hex.socket Hd.bolt Spaviil AN G D) M6*22 4
84 |felt holder seal SHSZRZETEBI65A 1
85 |[felt holder THEZE80D 1
86 |oil felt JHPEN ®7*70 1
87 [screw HFESARET G HD M4*16 4
88 |washer TS SRR E85 1
89 |Oil Box Cover SHFEES85 1
90 |seal lock hex.socket Hd.bolt A7SEIEET CiFrEi M5*16 4
91 |o-ring OJ%l# W23*2 1
92 |0il Gauge H;RAR38E 1
93 |nylock Hex.Socket Hd.Bolt HEEHEE M8%110 1
94 |Hand Grip FHRZRT5A 1
95 |Knob hiesa75 1
96 |Handle holder FHAEERTS 2
97 |felt holder set BEKET5A 2
98 |hexagon screw HHEBhFFHR65A 1
99 |pin HEa:2] ®3*23 2
100 [handle shank sleeve FiRhE 2
101 |handle shank sleeve ring FIRMEGRE ®32.5*23.5%4.5 2




